PART

PART

ITEM NO. NO. DESCRIPTION QTY. ITEM NO. NO. DESCRIPTION QTY.
1 33778 HANDLE STL. 1 14 29044 DOWEL PIN STL. 1/8 X 3/8 LG. 1
2 30320 HEX HEAD CAP SCREW S.S. 5/16-18 X 1/2 2 15 33742 SNAP RING STL. 1
3 21238 LOCK WASHER S.S. 5/16 X 1/8 2 16 27556 BALL BEARING 1
4 36316 HYDRAULIC MOTOR COVER 1 17 33718 LIP SEAL VITON 2
5 34030 12 POINT SCREW 5/16-24 4 18 35003 HOSE ADAPTER 3" NPT 1
6 35635 PORT PLUG 7/16-20 UNF SAE #4 W/ORING 1 19 33783 HOUSING HYDRASUB 1
7 34054 QUAD RING VITON 3 20 30851 IMPELLER S.S. 8 BLADE 1
8 36469 DOWEL PIN .19 X 1.38 LG. 2 21 33715 SUCTION FLANGE AL. HYDRASUB 1
9 29046 NEEDLE BEARING 1 22 21238 LOCKWASHER S.S. 5/16 X 1/8 3
10 35726 THRUST PLATE ASSY. 1 23 21242 HEX HEAD CAP SCREW S.S. 5/16-18 X 7/8 3
1" 30354 GEROTOR ASSY. - .58 DISP. 1 24 33564 LOCK WASHER S.S. 1/4" 5
12 36326 SPACERC.I. - .58 DISP 1 25 30551 HEXHEAD CAPSCREW S.S. 1/4-20 X 3/8 5
13 33720 SHAFT STL. HYDRASUB 1 26 33716 COVER PLATE S.S. 1




